

ERDEĞİL DEMİR ve ÇELİK FABRİKALARI T.A.Ş.
 OUTSTANDING CAPITAL : 3.500.000.000 TL
 PRODUCTION PLANT : ERDEMİR

TEST CERTIFICATE
 EN 10204 : 2004 TYPE 3.1

DATE : 19/07/2019
 CERTIFICATE NO : 91011161
 PAGE NO : 1

CUSTOMER : MILLUX OY
 ORDER NO : 9690055907
 DIMENSIONS, mm : 12.000 X 2450 X 6000
 STANDARD & GRADE : ERDEMİR - B27S (ERDEMİR 8950)
 PRODUCT TYPE & DEFINITION : L : HOT ROLLED, TRIMMED EDGE, PLATE



TICKET NO	WEIGHT (MT)	HEAT NO	COIL		P.S	S.A.M	TENSILE TEST	BEND TEST	Ag	Y/T	HARDNESS	IMPACT TEST POSITION	AVR TEM °C	HIGH TEMP °C	CHEMICAL COMPOSITION, CAST ANALYSIS %																					
			PLATE NO	P.P											YIELD STRENGTH N/MM2	% EL	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.	VAL.				
0249053288	5,720	912733	902400283L010		4										0.277	0.958	0.011	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596	0.007	0.027	0.001	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596
		912733	912733330400110												0.277	0.958	0.011	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596	0.007	0.027	0.001	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596
		912733	912733330400120												0.277	0.958	0.011	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596	0.007	0.027	0.001	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596
		912733	912733330400410												0.277	0.958	0.011	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596	0.007	0.027	0.001	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596
		912733	912733330400420												0.277	0.958	0.011	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596	0.007	0.027	0.001	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596
0249053273	5,750	912733	902400287L010		4										0.277	0.958	0.011	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596	0.007	0.027	0.001	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596
		912733	912733330400210												0.277	0.958	0.011	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596	0.007	0.027	0.001	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596
		912733	912733330400220												0.277	0.958	0.011	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596	0.007	0.027	0.001	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596
		912733	912733330400310												0.277	0.958	0.011	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596	0.007	0.027	0.001	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596
		912733	912733330400320												0.277	0.958	0.011	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596	0.007	0.027	0.001	0.003	0.441	0.035	0.016	0.507	0.326	0.164	0.596

WE, THE MANUFACTURER, HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN MADE BY THE BASIC OXYGEN PROCESS AND TESTED IN ACCORDANCE WITH THE RULES OF ERDEMİR - B27S (ERDEMİR 8950) WITH SATISFACTORY RESULTS.



NOTE: T:Top, M:Middle, E:End, T:Transverse, L:Longitudinal, P.S:Piece of Slice, P.P:Piece of Plate
 MERSİS Number(Istanbul Head Office): 0352-0006-4260-0020; Trade Registry Number(Istanbul Department): 90659; Trade Registry Number(Ereğli Department): 1574/272
 Head Office: Istanbul: Barbaros Mah. Ardiç Sok. No: 6 34746 Ataşehir İSTANBUL - TÜRKYE
 www.erdemir.com.tr

